My-Sweet Baby N

Syrup

Summary Of product Characteristic (SmpC)
(This information is intended for use of health
professionals)
1 NAME OF THE MEDICINAL PRODUCT
My-Sweet Baby N
2 PHARMACEUTICAL FORM
Syrup
3 QUALITATIVE
COMPOSITION
Each 5 ml contains:
Dill Oil ( Anethum Graveolens, D Carvone By GLC
43%-63%) 2.3mg.
Caraway oil( Carum Carvi fruit, Ketone as Carvone by
GLC 50%-65%) 0.0183 mg
4 CLINICAL PARTICULARS
4.1 Therapeutic indications
A.  For the symptomatic relief of digestive disorders
such as bloating, flatulence, and digestive spasms.
B. Help stimulate appetite.
4.2 Posology and method of administration
A-Route of administration:
For oral use
Adults and the elderly: not applicable
B-Recommended Frequency:
Infants & Children
< 6 months: 2.5 ml 2-3 times daily (to be used under
medical supervision)
6— 12 months: 5ml 3 times daily
>1year: 10ml 3 times daily
>4 years: 15 ml 3 times daily
C- Duration of use:
As directed by the physician
4.3 Contraindications :
Hypersensitivity to the active substances or apiaceae
(umbelliferae) Family or to any of the excipients
Listed in section 5.1
Should not be used where impaired kidney function
4.4 Special warnings and precautions for use
This Product contains Sucrose, Patients with rare
hereditary problems of fructose intolerance,
glucose-galactose malabsorption or sucrase isomaltase
insufficiency shouldn't take this medicine
The use in patients with liver disease, cholangitis,

AND QUANTITATIVE

achlorhydria, gallstones and any other biliary disorders
is not recommended.

If symptoms Worsen during use of medicinal product a
doctor or pharmacist should be asked .

If symptoms Persist, Medical advice should be sought.
Keep all medicines out of the reach of children.

To be used under medical supervision .

4.5 Interaction with other medicinal products and
other forms of interaction

None known

4.6 Fertility, Pregnancy and lactation

Not applicable.

4.7 Effects on ability to drive and use machines

Not applicable.

4.8 Undesirable effects

None known.

4.9 Overdose

None known.

5 PHARMACEUTICAL PARTICULARS

5.1 List of excipients

Tribasic sodium citrate dihydrate, Citric acid
monohydrate, Sucorse, Kolliphore RH 40, Methyl
Paraben Sodium, Propyl Paraben sodium, Orange liquid
flavor, Purified Water

5.2 Shelf life

3 years

5.3 Storage Conditions

Store at temperature not exceeding 30°C.

5.4 Nature and contents of container

Carton Box containing amber PET plastic bottle
containing 125 ml syrup with white PP Plastic cap with
inner LDPE plastic foam liner with red LDPE Plastic ring
And transparent polypropylene measuring Cup + inner
leaflet

5.5 Special
handling
None.

6 Marketing authorization Holder & Contact
Amoun Pharmaceutical company

Website: www.amoun.com

7 Marketing authorization no

104H/2022

8 Date of revision of the text: 21/06/2023

precautions for disposal & other

Keep all medicaments out of reach of children

W Product of:
AMOUN PHARMACEUTICAL CO.
ALE.

El-Obour City, Al Qalyubia, Egypt.
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